TR R I (A T A 7

CONSTRUCTION SCIENCE MACHINERY CO..LTD



=

Contents

1.21 1124 Power System seeseeesesseesees
2. % @Ml #Y Engine System
3.0 1420 Accelerator Control Valve

4.%?‘{{%‘%‘]& Fuel Tank ASSY A PPy
S_Fi‘i]"f"}ﬁ]m Front Drive Shaft seceeeeeeseesesorciiccciissscsissines

6. itk ahihank Rear Drive Shaft Assy seeeeeseeee:
7%%&'}']& Rim A%y e eas IARA R SRR e TSR s
8. F ok #i % %k Main Transmission Parts -

9-%5&”&%1%\}& Plal'letary Reductor B R T TR TR L LR L R L L LI R TR T T R T T
10,4884 ARG Transmission System seeeeeesscssesssnesssnnnees
11'?‘&j]ﬁ%ﬁ2g Torque Converter ssssssasssssaasennsnnnennns

12. 4 A (—) Transmission(l) «e«-+
13. %8 #iHi() Transmission(2) -
14. 4@ A=) Transmission(3) «eeseeeeeeeees
15. 28 s (PU)  Transmission(4) «eseeee-
16. 28 @i (fi) Transmission(5) ««---
17. 3 MHi(F5)  Transmission(p) sseeeeesresrenseanees
18. HHA(-L) Transmission(7) oeseesserssesceseacernaenanee
19. 4 #i4i(/\) Transmission(8) -
20. 0BT %% Oil Filter seeeeeeseeeeces
21. 44 #4:(—) Control System(l) -
P\ AY:(—) Control System(2) «---
22. TAe3E® Working Device w-eeeee
23.R17E4E Front Chassis seeeeesesserees

24, IG%E2 B Rear Chassis Group sereseeeeeeees

47
50

32

<5



25. BGE% Left Right Platforn Sttt .. .. ... oosisamsssnssssinssrristns e 58
26. AR Batlery Box cesscressise s BBt B e oo s cneesesnsnsnneane et R e 60
2.7.£E?E'J;Eilh%’f."._-f'\iﬂi Grease Pipe A U ... .0 .. .o oo asssanes et e s v ss s 62
28. TARIE B4 Working Hydraulic System «s«ss-ssssesessesssussusemsinsinsscseeceresinnnens g
29. B MERE Steering Hydraulic SFSIEM -----+«++e+-eessossesessssassoransssasasnssrassanssssss 68
30. 59 EZRS Pilot Hydraulic System sceseeeeeeeeeeiiiiiiiiiiiiiiciecansnnteniesessanraeiens 71
31 EMET Hydraulic, o ettt eaatase. cc s sionossonianaare s e s ethsensnnsnes 74
32. il 2% Hydraulic Steering Control Units sessessesssesssssssmsnnssssisniiiuennnnnins 76
T = 20015 R b B by e e O P ORRORI L e e 78
34. EASRMEL Left Right IBETI Cylinder «--osssessuisetaubssttonasatesseesessicresnsssannsers 80
35. /AT 86 IANGE  Left Right Steering Cylinder T
36. 48U % Twin—Gear Pump e e QY
37 ABAE Gear PUIMD sereeseescersoscustuisesst sttt sttt ]
38. %5 Pilot Valve O
39, BEEH MUI-TIRY WEIVE s -vvcerereoosorsressssorsbtasttsstbitthossssse s s cresisssssssone g1
40. R KR Flow—AmpPLfying Valve eeeesesessessssssssssassaraareseescesesarsnnssnssresnseesasesne 03
Al PR IR TG Valye. -oscervsssssencuusnsentansnuetent ORI L, o vas esanesrsssssssosnarsans 96
A2 AR =R SElECiVe: Valve -s+ssrsssusssssonssasocscasoes tUETRMERNIIILL, .. . oooes os s ihsibaonsnsnsis 98
43 . B FREn  Brake SySTEI sessssssssesssvanssseseasnose Ui BoResiesteszsiissssnsssossisnssnssninnistancs 100
AASEBITEN HANA BILake. sxsonsesevessssondsnss o s v/sossascesssaissssassorsstatrsansn 103
ASTHITEIRETEE. Brake Comtroller: s -aaesmes o s e st asessesscasssonssossssssassnsassonenses 105
40, FFRIEI B R Parkinis Braken ASSY ristressstiamsiiiiuil. ..o oer i eeensavainnsanisennsinnnsars 107
A7. 15 HZheE  Disk BraKe «--c-a«sssess s e il s e s setasivesisinnsonsnesradasanssnasorass 109
48 28 S MDA Al Master U e e et re e e veserssnrsssannennnsans e h e asens 111
49. P 4li.  Break Air Cylinder
o comadligy R oo IR 1
SIS RH  Electrical SyStE mesecsscsscaeiscitietaritoss scsssssannnnassonosnsossitsse b e 117

5248 Engiti Hood s it eI L s e 1120

(]
(S

PRI [ 7\ 010106 (11T0) 015 "O00Go SO 09 O G o ORI ) i ol



1. 81J1%% Power System




1.3 #5¢

Power System

B At 7 e
Sr‘.l 2 O VI i - P
No. Part No. Part Description QY| Remark
ISR 75 Gil=-8 B 45 Space Bushing 2

2 | Z5G(I).1-2 BEEE M20 x 220 Bolt 2

3 | GB5783-86 BEEE M12 x 45 Bolt 12

4 | GB93-87 18 12 Washer 12

5 | GB899-88 BEEAMIO0 x 1 % 20 Screw 12

6 | GB6171-86 MEREMI0 x| Nut 12

7 | GB93-87 Hupg 10 Washer 12

8 | ZL50E®.3 1A Square Joint | =

JBe A
9 | ZL50E.1-1 WA w13 Hose 1 B(8)-p 13
) Double Steel Wire

10 ] JB3616.1-84 AL 22 W4 18-22 Clamp 2

I1] GB5782-86 i M20 x 150 Bolt 2

12 | Z5G.1-7 b Plate/Par 12

13| Z5G.1-6 PR Shim ]

14| 7Z5G.1-3 i s Space Bushing 9

I5 | GB95-85 ¥ 20 Washer 4

16 | GB6182-86 2 1 M20 Nut 4

17 | ZL40A.13-1 PERa T Link Screw 4

18 | Z5G.1-2 R A Lock Nut Washer 2

191 7sc farok A Shocb—Absorber .

et Wkt £ Bushing =

20 | 7Z5G.1-4 i Cover 2

21 | GB6170-86 B2REM16 Nut 9

22 | GB5783-86 B M16 x 80 Bolt 2

23 | GB5782-86 #2 4 M16 x 90 Bolt 4

24 | GB6182-86 B EEMI6 Nut 4






